
The Roadmap To Zero
Programme

Signatory Brands: 

Value Chain Affiliates: 

Associates: 

Wastewater 
Treatment 
Technologies



2

4
5

10
17
21
22
26
26
31
32
33
34
37
37
39
42
43
46
55
58
60
62
64
66
71
73
76
78
78

Foreword 
1.0.0	 Global perspective on textile effluents
2.0.0	 Wastewater characteristics
	 2.1.0	 Wastewater Discharge Quality Guidelines
3.0.0	 Wastewater discharge to surface water
	 3.1.0	 Sizing design capacity of the wastewater treatment plant
	 3.2.0	 Pretreatment	
		  3.2.1	 Screening
		  3.2.2	 Grit removal
		  3.2.3	 Flow equalisation
	 3.3.0	 Primary Treatment
		  3.3.1	 Chemical coagulation and flocculation
		  3.3.2	 Primary sedimentation tanks (primary clarifier)
[...]
Temperature, 0C Below 50C nitrification doesn’t occur. Under such 

conditions, sludge age and MLVSS needs to be in-

creased.



58

BOD: Total Kjeldahl N The fraction of nitrifying organisms decrease as this 

ratio increases.

Chloride, mg/L Higher values possible as long as the 

concentration is stable in the influent.

Heavy metals, mg/L <5 Total of all heavy metals

Phenol, mg/L <20

Cyanides, mg/L <20

Benzene, mg/L <13 Nitrosomonas bacteria is inhibited

Sulfide mg/L 5 - 30

3.4.2	 Aerobic processes – Oxidation ditch

The oxidation ditch process, developed in the 1950’s in the Netherlands, is a variant of the 

Activated Sludge Process and is a special form of extended aeration. A schematic and photo 

is shown in Figures 31 and 32. The shape of the oxidation ditch is like a ring. Wastewater, 

microorganisms and activated sludge is mixed in a continuous loop ditch in order to complete 

nitrification and denitrification reactions. The oxidation equipment consists of ditch body, 

aeration mixers and inlet and outlets. Given its long hydraulic retention time (HRT) of 20 – 36 

hours, low organic loading and long sludge age compared to conventional ASP, equalisation, 

primary sedimentation and sludge digestion tanks are omitted.

Oxidation ditch has many advantages in that it provides:

	 Low energy consumption

	 Low maintenance

	 Ease of operation

	 Low CAPEX (capital expenditure)

	 Less sludge due to long extended solids retention time

	 Resistance to shock loads and hydraulic surges due to long hydraulic retention time 

The disadvantages are that the effluent SS quality is inferior to the ASP process and requires 

a large land area.



59

Figure 31: Schematic of oxidation ditch					   

Source: Sudhi Mukherjee, IFC

Figure 32: Photo of an oxidation ditch, China



60

3.4.3	 Aerobic processes – Sequencing batch reactor (SBR)

The SBR process differs from the other ASP processes described in that it is a batch process 

rather than a continuous process. The principle is that all of the processes of ASP, i.e. primary 

settling, biological oxidation and secondary settling takes place in a single tank. The process 

steps as shown in Figure 33 are fill, react, settle, draw and idle. SBRs are compact and low 

CAPEX (capital expenditure). It is used in municipal wastewater treatment plants extensively 

especially when land area is scarce given it only requires one tank to fulfill the aeration and 

clarification steps. In India, it is also used to treat nitrogen and phosphorous. Standard cycles 

are commonly 4 – 6 hours long, resulting in 4 – 6 reaction cycles per day. For exceptional 

cases, systems dedicated exclusively to nitrification-denitrification process or high polluted 

flows, the duration of the cycles can be extended to 12 or even 24 hours.

Figure 33: Phase sequence during one SBR cycle38

38 Suárez J., et al., “TFSETP in textile industry: SBR”, 2015.

39 S.Sathian, et al., “Performance of SBR for the Treatment of Textile Wastewater: Optimization and kinetic studies”, Alexandria 

Engineering Journal, 3 April 2014.

SBR systems removal rate for BOD5 range between 85 – 95%. Technology suppliers usually 

refer to effluent quality levels of 10 mg/L of BOD and SS, total nitrogen and phosphorus 

range between 5 – 8 and 1 – 2mg/L, respectively. In the textile industry, use of SBRs is not 

very common, though research papers refer to achieving colour removal of 71% and COD 

reduction of 79%39. 



61

Compared to the conventional ASP, it is resistant to shock loading, flexible operation due to 

adjustment of run time and low sludge production. SBR systems prevent arising of filamentous 

bulking, which is one of the most frequent troubles in low load biological treatments applied 

to textile effluents . Typical design values are shown in Table 17.

Table 16: Design Values for SBR reactor

Parameter SBR41,42 SBR43

SBR 

(sequential 

intermitent flow)

Industrial 

SBR44

Sludge age (MCRT) (d) *4 - 6

**8 - 10

***20 - 25

20 - 40 10 - 30

F/M ratio

(kg BOD5/kg MLSS/d)

0.050 - 0.30 0.04 - 0.2 0.04 - 0.10 0.15 - 0.4

Volumetric load

(kg.m3.d)

0.08 - 0.24 0.08 - 0.24 0.08 - 0.24

MLSS (X ) (mg/L) 1,500 - 5,000 2,000 - 6,500 2,000 - 8,000 2,000 - 2,500

Cycle length (h) 4 - 12 4

HRT (h) 12 - 50 9 - 30 12 - 50 6 - 14

*without nutrient removal

**with nutrient removal and 

***extended aeration process with nutrient removal 

40 Nicolau M. and Hadjivassilis I. “Treatment of wastewater from the textile industry”, 1992. 

41 Metcalf & Eddy, “Wastewater Engineering: Treatment and Reuse”, 2003.

42 Sperling M., “Biological Wastewater Treatment Series. Volume 5. Activated Sludge and Aerobic Biofilm Reactors”, 2007.

43 U.S. EPA, “On-site Wastewater Treatment Systems – Sequencing Batch Reactors Systems”, 2000.

44 U.S. EPA, “Wastewater Technology Fact Sheet: Sequencing Batch Reactors”, 1999. 



62

3.4.5	 Trickling filters 

Developed in the 1890s, trickling filters are an example of a fixed film biological process 

compared to the ASP process which is a suspended process. 

A trickling filter consists of bed of coarse material, such as rounded rocks (25 – 102mm in 

diameter), crushed stone, wooden or plastic slats and plastic rings over which wastewater is 

discharged from moving spray distributors or fixed nozzles. The filter media provides a large 

amount of surface area for the microorganisms to cling and grow a jelly like biofilm of around 

10mm thickness. In the outer portions of the biofilm (0.1 – 0.2mm) the aerobic bacteria break 

down the organic matter.  When the biofilm becomes very thick it falls off and a new biofilm 

layer forms. Modern trickling filters use plastic media over rocks given they weigh less and 

filter media can be up to 6.1m in depth compared to 3m in depth for rock filters, allowing taller 

filters using less land area. The filter effluent is recycled to minimise drying of the filter media, 

improve filter efficiency and reduce odour potential. Sometimes, two filters are assembled in 

series to handle strong wastewater. The sprays rotate at 2 – 5 revolutions per minute (rpm) 

and a typical wetting rate is 0.6 – 2.44 m3/m/h45. When the wetting rate is too low, the water 

may not penetrate the depth of the filter bed uniformly causing channeling and acts as an 

incubator for flies, as well as creating odour problems. Low rate filters operate on natural 

ventilation, whereas high rate filters require forced draft fans to provide adequate ventilation. 

The trickling filter is followed by a secondary clarifier.

Trickling filters are classified according to the organic and hydraulic loads to low rate, 

intermediate, high rate, roughing filter and super high rate. The design loadings for sewage 

treatment is given in Table 18.

45 Alireza Bahadori, “Waste Management in the Chemical and Process Industries”, John Wiley & Sons Ltd, 2014.



63

Table 17: Trickling filter process applications and representative design parameters

Parameter Units Low rate Intermediate High rate Super high 

rate

Roughing filter 

(partial)

Media Stone Stone Stone/plas-

tic

Plastic Stone/plastic

Organis 

loading

Kk BOD/

m3/d

0.08 – 0.4 0.24 – 0.4 0.4 – 4.8 Up to 4.8 1.6 – 3.2

Hydraulic 

loading

m3/m/h 0.04 – 0.15 0.15 – 0.4 0.4 – 1.5 0.6 – 3.6 2.5 – 7.0

Depth m 1.8 – 2.4 1.8 – 2.4 0.9 – 2.4 Up to 12 0.9 – 6.0

BOD removal % 80 – 85 50 – 70 65 – 85 65 – 85 40 – 65

Ventilation Type Natural Forced air Forced air Forced air Forced air

Effluent 

quality

BOD mg/L <30 <30 <30 <20 <30 

NH4 -N 

mg/L

<5

Well nitrified

Some 

nitrification

Limited 

nitrification

>5

Limited 

nitrification

>5

No nitrification

Adapted from: Metcalf & Eddy, “Wastewater Engineering” 2014 and Inditex “Technology Fact 

Sheet For Industry FS BIO 003- Trickling Filters”.

The advantages of a trickling filter are:

	 Lower energy requirements than ASPs

	 Simple operation with no issues of MLSS inventory control and sludge wasting

	  Better recovery from shock toxic loads

	 No problems of bulking sludge in secondary clarifiers

	 Compact and suitable where land is scarce

	 Less equipment maintenance needs

	 Effective in treating high concentration of organics dependent on type of media  

	 used

	 Better sludge thickening properties

The disadvantages are organic loading levels, that the effluent water quality (in terms of BOD 

and TSS) is lower than ASP and may require further treatment, odour problems, flies, prone to 

plugging of filter media and at low temperatures natural ventilation systems don’t operate that 

well. Figure 34 shows a schematic of a trickling filter. 



64

3.4.6	 Moving Bed Bioreactor (MBBR)

Developed in the 1980s by Kaldnes in Scandinavia, the MBBR process is a more modern 

fixed film process in which the microorganisms grow on plastic media as shown in Figure 35. 

The media are made from high density polyethylene or polypropylene with a diameter of 13 

– 25mm, and therefore have a large surface area which helps the biomass to grow inside the 

surface and are in constant motion due to the compressed air that is blown from under the 

tank. The typical MLSS is higher than conventional ASPs at 6,000mg/L. The process been 

applied in a variety of industrial wastewater treatment applications in aerobic and anaerobic 

modes with or without denitrification depending on the mode of mixing. 

Benefits of MBBR are that it is good for high organic loading applications, improved settling 

characteristics, no need for sludge recirculation from secondary clarifier thereby making 

it a ‘once through’ process, compact and low footprint compared to the ASP process and 

modular construction. Figure 36 shows the lower footprint of MBBR compared to a trickling 

filter and Figure 37 shows a media carrier. It can also retrofit existing ASP systems, requires 

fewer operational controls than ASPs, and contains fewer mechanical and instrumentation 

controls compared to a MBR system. A typical HRT for MBBR is 2 – 3 hours, compared to 

12 – 24 HRT for ASPs.  

Figure 34: Schematic of a circular trickling filter with natural ventilation and plastic  

modules



65

Disadvantages of MBBRs compared to the ASP are that it requires a higher oxygen 

concentration, the need for improved influent wastewater screening, and additional hydraulic 

profile head losses due to flow through the media screening devices.  Typical performance 

characteristics are – BOD in effluent <3 mg/L; energy consumption 0.17 – 0.27 kWh/m3 (for 

domestic sewage).  

Figure 35: MBBR system

Figure 36: Footprint of MBBR vs trickling filter Figure 37: MBBR Media carriers in an Italian steel 

plant

Source: Headworks Bio	 Source: Mohan Seneviratne



66

3.4.7		 Membrane bioreactor (MBR)

Though external membrane bioreactors were originally developed in the 1960s, they became 

popular only after the development of the immersed (submerged) MBRs in the late 1980s. 

The lower operating cost of the submerged MBR configuration and the decreasing cost of 

the membranes have made MBRs a popular choice for domestic and industrial wastewater 

treatment. MBRs are used for industrial wastes with BOD of 5,000 to 40,000 mg/L and domestic 

waste with BOD ranges of 200 – 600 mg/L46. There are currently over 1,200 installations and 

half of them are in industrial applications. In China, 29% of MBRs are in industrial applications.  

The third most popular application of MBRs, after food and beverage and pulp and paper, is 

the textiles industry47. The global market for MBRs has had a compound annual growth of 

12.8% since 2014 and is expected to reach US$778 million in 201948.

The quality of the final effluent from a conventional ASP unit is highly dependent on the 

hydrodynamic conditions in the clarifier and settling characteristics of the sludge. This leads 

to variable performance. Consequently, large clarifiers are required with long residence times. 

The MBR process was developed to remove these disadvantages of conventional ASPs. 

MBRs are a hybrid with two interdependent treatment processes: biological treatment and 

membrane treatment. It is similar to a conventional ASP in that both have mixed liquor solids 

in suspension in an aeration tank. The difference in the two processes lies in the method 

of separation of bio-solids. In the MBR process, the membranes create a solid barrier to  

bio-solids based on microfiltration (MF) with a pore size of 0.6µm, or ultrafiltration (UF) with 

a pore size of 0. 04µm, and therefore are not subject to gravity settling solids characteristics. 

Consequently, a MBR unit brings aeration, clarification and filtration in a single step with 

MLSS concentrations reaching 20,000mg/L or higher resulting in a smaller footprint than 

conventional ASP processes.

46 Thomas C. Schawatz, “Membrane Bioreactor Performance Compared to Conventional Wastewater Treatment”, GE Technical 

Paper TP1036EN 0601, 2005.

47 Hongjun Lin, et al., “Membrane Bioreactors for Industrial Wastewater – A Critical Review”, Critical Reviews in Environmental 

Science and Technology, Taylor and Francis, 2012.

48 BCC Research, “Global MBR Market Flowing at 12.8% CAGR as New Applications, Environmental Regs Push Growth”, 2 July 

2015.



67

MBRs provide a final effluent quality independent of sludge conditions with higher removal of 

organics and persistent pollutants, and nutrients with COD removal of 98% and SS removal 

efficiency of 100%49. The high quality effluent produced is ideal for reuse applications.  

Another feature of MBRs is the long sludge age. However, this also contributes to fouling of 

membranes. Moreover, MBRs units can be installed directly to a reverse osmosis (RO) plant, 

bypassing the need for an ion exchange or other equipment to protect a membrane plant 

provided the hardness or scaling compounds are not excessive.

Figure 38 shows the difference between the ASP and MBR processes.  Note the absence of 

a clarifier in MBR units.

49 Saima Fazal, et al., “Industrial Wastewater Treatment by using MBR Review Study”, Huazhong University of Science and 

Technology, Wuhan China, 2015.

Source:  Waterworld.com

Figure 38: Difference between MBR and conventional systems



68

As already noted, there are two types of MBR configurations –  immersed and side-stream. 

Immersed systems are more common in municipal and large industrial units, whereas  

side-stream is limited to smaller units. The schematics in Figures 39 and 40 explains the 

differences in layout. There are also differences in the membrane employed from hollow 

fibre, flat plate and tubular. Immersed MBRs use hollow fiber or flat plate whereas tubular 

membranes are used in side-stream MBRs as shown in Figure 41.  Rotating MBRs are also 

used in textile wastewater treatment plants.

Figure 39: Schematic of submerged MBR50

50 Ures P., et al. “TFSETP in textile industry: MBR”, 2015.

Figure 40: Side-stream MBR

Figure 41: Flat plate and hollow fiber immersed membranes 

Source:  Kubota Source:  GE Water and Power



69

MBR produces an equivalent treatment level to an activated sludge process followed by 

microfiltration (MF) or Ultrafiltration (UF). A review of aerobic MBR applications in textile 

wastewater treatment shows that MBRs are capable of treating wastewater with COD from 

500 to 6000 mg/L, BOD from 90 to 1375 mg/L and colour from 70 to 2700 Pt–Co unit. The 

MBR systems used in those studies removed (i) 50 – 98% of COD (most of the time the 

COD removal was more than 80%) and (ii) 20 – 100% of colour (most of the time the colour 

removal was more than 70%). The MLSS in the MBR varied between 4 – 15 g/L51. To reduce 

the high energy demand of MBRs, anaerobic MBRs are being trialled. 

It must be noted that the main mechanism of colour removal in MBRs similar to other aerobic 

systems is adsorption of dye molecules onto the biomass, since biodegradation played a minor 
[...]
The cost of colour removal varies widely from US$ 0.07 to 0.20/m3 for coagulation; US$4.21 

– 5.35/m3 for ozonation; US$ 0.23 – 0.59 for Fenton’s process and US$1.26 – 4.56/m3 for UV/ 

H2O2. 



92

4.4.0	 Membranes for colour removal

UF and NF membranes remove colour from printing, washing, and dyeing effluent. For an 

example, in printing washwater, BOD removal is 90% and colour removal is 100%. The water 

can be recycled back to the process. In dyeing operations, UF is capable of completely 

separating many dyes from the wastewater, including vat, acid, metal – complex, dispersed 

and direct dyes, from the brine. NF can be used to separate cationic and reactive dyes from 

the brine78. However, membranes are prone to clogging from dye compounds which makes 

them expensive if used in the absence of secondary treatment.

Membranes are discussed in greater detail under water reuse.

78 D. Woerner, “Membrane technology in textile operations”, Koch Membrane Systems.



93

5.0.0	 Antimony removal

Antimony (Sb) in its oxide form is found in ground and surface water in low concentrations 

typically at 0.1 to 0.2µg/L79. It is a suspected carcinogen and toxic to the heart, lungs, liver and 

skin. The World Health Organization (WHO) guideline for the maximum concentration of Sb 

in drinking water is 6µg/L. Given it’s amphoteric nature it is soluble at low and high pHs. The 

lowest water solubility is at a pH of 4.5 – 5.5. However, Sb concentrations in the environment 

are increasing due to human activity and natural processes. The demand for synthetic fibers 

is one cause of this. The vast majority of synthetic fibers are based on polyester and PET. 

Antimony oxide is used as a catalyst in the production of polyester and PET. 

In fabrics, made of 100% polyester, Sb concentrations as much as 208 mg/kg were found in 

China80. PET fibre contains Sb concentrations from as low as 160 mg/L to as much as 600 – 700 

mg/L81.  During dyeing at high temperature, Sb leaches into the wastewater. Concentrations 

can reach as high as 175mg/L82. ZDHC recommendations for concentrations of Sb are 0.1, 

0.05 to 0.01 mg/L (100, 50 and 10µg/L) as the supplier progresses from foundational and 

progressive to aspirational. Due to its toxicity, Sb needs to be removed from wastewater.

Sb exists in many valent forms from the trivalent (Sb3+) to the pentavalent form (Sb5+) which 

makes its removal more challenging. The trivalent form is ten times more toxic than other 

forms. Methods recommended for its removal range from precipitation, ferric chloride 

coagulation/floculation, ozone oxidation, membrane separation and adsorption83. Ferric 

chloride at dosages of 40 – 50mg/L at a low pH followed by microfiltration is a low cost 

measure84, 85.

79 J. Ilavsky, “Removal of antimony from water by sorption materials”, Slovak Journal of Civil Engineering, 2008.

80 Kevin Brigden, et al., “Hazardous chemicals in a selection of textile products manufactured in Shishi City & Huzhou City during 

2013”, Greenpeace Research Laboratories Technical Report 05-2013, December 2013.

81 Victor Innovatex, “Sustainable textile development at Innovatex”, 2003, www.victor-innovatex.com

82 Ecotextiles, “Antimony in fabrics”, 6 February 2013.

83 Hussani Mubarak, et al., “Antimony (Sb) – pollution and removal techniques – critical assessment of technologies”, Journal of 

Toxicological and Environmental Chemistry, Taylor and Francis, 2015.

84 Joe R. Tamburini, H.C. Liang and Sam J. Billin, “Single process arsenic and antimony removal using coagulation and 

microfiltration”, Tailings and Mining Waste 2010, Tetratech.

85 Tomas Vengris, Rima Bienkiene and Algis Selskis, “Antimony removal from the polyethene terephthalate manufacture 

wastewater”, Vol. 1, Environmental Research and Engineering Management, 2010.



94

6.0.0	 Water reuse and resource recovery

Reclaimed or recycled water is the process of converting wastewater into water that can 

be reused for purposes. Reuse may include irrigation of agricultural fields, gardens, toilet 

flushing or used within the process – with or without further treatment.  Reclaimed water, 

on the other hand, is the water available from a sewage-treatment plant after undergoing 

secondary, tertiary or advanced treatment to augment or substitute fresh water supplies.

Traditionally, industrial wastewater treatment is undertaken to meet regulatory compliance. 

Consequently, wastewater treatment is seen more as the cost of doing business rather than as 

a valuable resource. Therefore, the minimum treatment required to comply with a regulatory 

requirement is typically selected by business. In recent years this view has been changing. 

There is the realisation that security of water supply, drought, scarcity of water, climate 

change impacts, social license to operate, and increased treatment costs for potable water 

and wastewater discharge are forcing some companies to rethink this minimalist and linear 

strategy. The European Union is in the vanguard of promoting a circular economy and in 

June 2016 guidelines were issued under the Common Implementation Strategy for the Water 

Framework Directive86. Moreover, multinational brands are promoting water minimisation 

and reuse strategies to their suppliers. For example, Levi Strauss & Co. were one of the 

earliest to publish water Recycle/Reuse standards.  Given the high caustic and salt usage in 

dyeing operations, there are cost benefits to be achieved to recover materials like caustic and 

sulphate, even when the price of water is low. As a result of this, some visionary companies 

have embraced the notion of ‘circular economy’. The objectives of a circular economy are to 

recycle water and nutrients or valuable chemicals.

To reduce wastewater discharge, start at the source. End of pipe treatment is always costlier 

than water minimisation. Figure 55 shows the water minimisation hierarchy. Reducing or 

avoiding at the source is the first step. Rethink of the process steps is encouraged. For 

instance, for colour removal, substituting low fixation dyes with high fixation dyes, modified 

dye formulation, investing in fully automated dye equipment to improve shade repeatability 

and optimising dye usage will reduce the concentration of dyes in the effluent.  Water reuse 

86 European Commission, “REPORT FROM THE COMMISSION TO THE EUROPEAN PARLIAMENT, THE COUNCIL, THE 

EUROPEAN ECONOMIC AND SOCIAL COMMITTEE AND THE COMMITTEE OF THE REGIONS - on the implementation of the 

Circular Economy Action Plan”, Brussels, 26 January 2017.



95

should be looked at as part of the broader water management strategy rather than a stand-

alone exercise. For a project to be feasible, the proposed treatment technologies need to 

be reliable, economical, meet water-quality specifications and be safe to use as determined 

by regulatory authorities.  After reuse, water recycling opportunities could be considered 

to augment fresh water supplies if there are municipal treatment plants in close proximity 

and willing to supply reclaimed water. Then only ‘Zero Liquid Discharge’ (ZLD) should be 

considered. ZLD is when no wastewater leaves the facility. ZLD has been practiced for 

decades in many US and Australian power plants and in the oil and gas industry due to water 

scarcity. Following from the well documented, Tiruppur experience, in India, there is a draft 

regulation making ZLD mandatory for wastewater treatment for textile industries discharging 

more than 25m3/d87, 88. None of the other major textile exporting countries have adopted ZLD. 

Ethiopia, where cheap power is available, has installed ZLD in the new industrial zones.

While the notion of ZLD is appealing, in practice, achieving it is far from simple. High upfront 

capital costs, land requirements, high power consumption, operator capabilities and technical 

requirements can make ZLD challenging. 

87 Industrial Pollution Prevention Group, “The Concept note for Challenges against implementation of ZLD in textile processing 

industries and clusters in India”, Center for Environment Education, Ahmedabad, April 2016

 88 S. Joseph and M.Karthik, “Is India ZED Ready?”, Indian Textile Journal, July 2016.

Figure 55: Water minimisation hierarchy



96

6.1.0	 Membrane systems

Membranes are a popular choice for water reuse applications since their advent in the 1960s. 

Costs of membrane systems have reduced dramatically and, coupled with technological 

advances in membrane design, membrane options and operating limits, the range of 

applications in water and wastewater treatment is increasing rapidly. In pressure driven 

membrane filtration, membranes separate the components of a fluid under pressure. The 

membrane pores, being extremely small, allow the selective passage of solutes. This section 

will briefly discuss membrane systems. The popularity of membrane processes arises from 

the fact that they are effective in the removal of both dissolved and suspended solids. The 

advantages and disadvantages of membranes are shown in Table 26. There are four types 

of pressure driven membranes which are tabulated in Table 27. Microfiltration (MF) and 

Ultrafiltration (UF) are low pressure applications given their larger pore size. Nanofiltration 

(NF) requires medium pressure, and Reverse Osmosis (RO), given the smaller pore size, 

requires significant pressure to push the solute through the membrane. 

Table 26: Advantages and disadvantages of membranes

Advantages Disadvantages

Ability to recover both the clean water  

(permeate) and concentrated streams (reject) 

without chemically modifying them

High upfront capital cost

Applicable to a wide range of processes Finite membrane life requires periodic  

replacement of membrane

Contain relatively few moving parts Prone to fouling by cationic surfactants found in 

textile effluent

Modular construction enables scaling up or down Prone to membrane degradation, e.g. strong ox-

idising agents like chlorine, high pH and selected 

solvents.

Membranes can be custom selected to achieve 

the desired water quality, or recover chlorides 

and/or sulfates commonly found in textile effluent.

Limited applications at high temperatures

Compact design – means reduced foot print Produces a concentrated brine stream that re-

quires disposal

Short start up times compared to biological sys-

tems

High energy consumption for Reverse  

osmosis membranes

Minimal chemical pre-treatment



97

Table 27: Pressure driven membrane systems

Process Main objective Typical fluxes

(L/m2/h)73

Microfiltration 

(MF)

Suspended solids removal including 

microorganisms and colloids. Reduction in turbidity 90+%.

>50

Ultrafiltration 

(UF)

Elimination of long chain dissolved substances including 

colloidal, oil and fatty substances. Turbidity reduction 99%. 

Good for removal of metal hydroxides to 1 mg/L or less. In textile 

applications, COD removal is 21 – 77%, colour 31 – 76% and 

surfactants 32 – 94%. Requires NF or RO to polish the permeate 

further for dyeing lighter colours89.

50 - 100

Nanofiltration 

(NF)

Selectively removing of charged ions including calcium and polar 

substances. Water softening applications and 

decolourisation. Prone to fouling from colloidal materials and 

polymers. COD removal 79 – 81%73

1.4 - 12

Reverse 

osmosis (RO)

Inorganic ions removal to very low concentrations used in de-

salination. Very sensitive to fouling. Pretreatment 

required. COD removal 89 – 91%73

0.05 -1.4

89 Priyanka Saini, “Pretreatment of Textile Industry Wastewater Using Ceramic Membranes”, School of Energy and Environment, 

Thapar University, July 2014.

Other pressure driven membrane systems include electrodialysis (ED), electrodialysis reversal 

(EDR), electrodeionisation (EDI) forward osmosis and membrane distillation (MD). These are 

not covered in this section. 



98

Figures 56 and 57 show the relative filtration ability of each of the four pressure driven  

membrane systems as well their relative pressure requirements.  

Figure 56: Membrane process characteristics

Source: Koch Membrane Systems

Figure 57: Tangential Filtration Chart

Source: Mohan Seneviratne



99

Filtration can happen in two different modes, namely dead end and cross-flow. In dead end  

filtration, the flow is perpendicular to the media surface. This is how conventional  

macrofiltration in sand filters, cartridge and multimedia filters takes place. There are only two 

streams present. The entire feed solution passes through the filter media creating only one exit 

stream. Macrofiltration is limited to suspended particle sizes greater than 1 micrometre.

 

For the removal of small particle sizes and dissolved salts cross-flow membrane filtration is  

used. Cross-flow membrane filtration uses a pressurised feed stream which flows parallel to 

the feed stream. A portion of the stream passes through the membrane surface known as the  

permeate, leaving behind the rejected particles in the concentrated remainder of the stream.  

This stream is known as the reject stream or brine. Since there is a continuous flow across the 

membrane surface, the rejected particles do not accumulate as much in dead-end filtration  

and are continuously swept away by the reject stream. A schematic is shown in Figure 58.

Figure 58: Pressure driven membrane systems

Membranes come in a variety of module configurations from spiral wound, hollow fibre, tubular 

and plate and frame. Spiral wound is common in RO plants, whereas MBRs use hollow fibre 

membranes. Tubular membranes are used in UF applications predominantly. Four to six spiral 

wound membranes are housed in a single pressure vessel. The choice of the most suitable 

membrane module selection for a particular membrane separation must balance a number of 

factors. The principal module design parameters that enter into the purchasing decision are 

summarised in Table 28.



100

Table 28: Comparison between several membrane modules90

Parameter Spiral 

wound

Tubular

High price/

low price

Plate and 

frame

Hollow 

wide fiber

Hollow fine 

fiber

Ceramic

Membrane

density m2/m3

High Low Average Average Very high Low

Plant investment Low High / Low High Very high Medium Very high

Tendency to fouling Average Low Average Low Very high Medium

Cleanability Good Good Good Low None Good

Variable costs Low High / Low Average Average Low High

Prefilter <50µm. 

No fibers

Sieve <100µm. 

Few fibers

<100µm. 

Few fibers

<5µm. 

extreme 

pretreatment

Sieve

90 Jorgen Wagner, “Membrane Filtration Handbook – Practical Tips”, Osmonics, 2001.

Membranes are prone to fouling both reversibly and irreversibly. Reversible fouling is due to 

suspended particles, biological, colloidal particles settling on the surface of the membrane or 

certain chemicals forming scale when it exceeds their solubility concentration, such as calcium  

carbonate. These can be removed by backwashing or regular acidic or alkaline chemical  

cleaning. On the other hand, once a membrane is irreversibly fouled the membrane needs 

to be discarded, since the fouling occurs in the interior of the membrane. Textile effluent  

contaminants containing cationic surfactants, quaternary ammonium based fabric softeners 

and biocides can irreversibly foul the negatively charged membranes.  Therefore, selection of 

membrane systems needs to be done with due consideration to fouling potential which can lead 

to frequent membrane replacement. Enzymatic treatment and other processes cause fibres to 

be released from the cotton. These are sometimes smaller than a typical 20µm pore size used 

for pre-filtration before an RO system. In this case UF filters are installed before RO membranes. 

Where an MBR precedes an RO plant the MBR acts as the pre-filtration.

Fouling also increases energy consumption. Typical specific energy consumption of membrane 